

レジメン名	薬剤名	投与量	投与日	1コース期間	備考
BV+CapeOX	ベバシズマブ	7.5mg/kg	day1	21日間	
	オキサリプラチン	130mg/m ²	day1		
	カペシタビン	2000mg/m ² /day	day1夕-day15朝		
BV+FOLFIRI	ベバシズマブ	5mg/kg	day1	14日間	
	イリノテカン	150mg/m ²	day1		
	レボホリナート	200mg/m ²	day1		
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		
BV+FOLFOXIRI	ベバシズマブ	5mg/kg	day1	14日間	
	イリノテカン	165mg/m ²	day1		
	レボホリナート	200mg/m ²	day1		
	オキサリプラチン	85mg/m ²	day1		
	フルオロウラシル	3200mg/m ²	day1		
BV+IRIS	ベバシズマブ	5mg/kg	day1,15	28日間	
	イリノテカン	100mg/m ²	day1,15		
	S-1	80mg/m ² /day	day1夕-day15朝		
BV+mFOLFOX6	ベバシズマブ	5mg/kg	day1	14日間	
	オキサリプラチン	85mg/m ²	day1		
	レボホリナート	200mg/m ²	day1		
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		
BV+SOX	ベバシズマブ	7.5mg/kg	day1	21日間	
	オキサリプラチン	130mg/m ²	day1		
	S-1	80mg/m ² /day	day1夕-day15朝		
BV+S-1	ベバシズマブ	5mg/kg	day1,15,29	42日間	
	S-1	80mg/m ² /day	day1夕-day29朝		
BV+ロンサーフ	ベバシズマブ	5mg/kg	day1,15	28日間	
	TAS-102	70mg/m ² /day	day1-5,8-12		
CapeOX	オキサリプラチン	130mg/m ²	day1	21日間	
	カペシタビン	2000mg/m ² /day	day1夕-day15朝		
C-mab+ブラフトビ	セツキシマブ	250mg/m ² (初回400mg/m ²)	day1	7日間	
	エンコラフェニブ	300mg/day	day1-7		
C-mab+ブラフトビ+メクトビ	セツキシマブ	250mg/m ² (初回400mg/m ²)	day1	7日間	
	エンコラフェニブ	300mg/day	day1-7		
	ビニメチニブ	90mg/day	day1-7		
FOLFIRI	イリノテカン	150mg/m ²	day1	14日間	
	レボホリナート	200mg/m ²	day1		
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		
HP	ペルツズマブ	420mg/body(初回840mg/body)	day1	21日間	
	トラスツズマブ	6mg/kg(初回8mg/kg)	day1		
IRIS	イリノテカン	125mg/m ²	day1,15	28日間	
	S-1	80mg/m ² /day	day1夕-day15朝		
mFOLFOX6	オキサリプラチン	85mg/m ²	day1	14日間	
	レボホリナート	200mg/m ²	day1		
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		
RAM+FOLFIRI	ラムシルマブ	8mg/kg	day1	14日間	
	イリノテカン	150mg/m ²	day1		
	レボホリナート	200mg/m ²	day1		
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		
sLV5FU	レボホリナート	200mg/m ²	day1	14日間	
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		
SOX	オキサリプラチン	130mg/m ²	day1	21日間	
	S-1	80mg/m ² /day	day1夕-day15朝		
パニツムマブ	パニツムマブ	6mg/kg	day1	14日間	
パニツムマブ+CPT-11	パニツムマブ	6mg/kg	day1	14日間	
	イリノテカン	150mg/m ²	day1		
パニツムマブ+FOLFIRI	パニツムマブ	6mg/kg	day1	14日間	
	イリノテカン	150mg/m ²	day1		
	レボホリナート	200mg/m ²	day1		
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		
パニツムマブ+mFOLFOX6	パニツムマブ	6mg/kg	day1	14日間	
	オキサリプラチン	85mg/m ²	day1		
	レボホリナート	200mg/m ²	day1		
	フルオロウラシル	400mg/m ²	day1		
	フルオロウラシル	2400mg/m ²	day1		